

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-25-02-14-01

Products: LVT floorings, Top layer: UV lacquered PVC, Surface structure: "BP"
Structure: UV coating, wear layer, colour film layer, based layer
Dimensions: length (320-1524) mm x width (157-480) mm x thickness (1,5-5,0) mm

Producer: AMY HOA SON JOINT STOCK COMPANY
Thai Hoa - Lien Son - Lien Hoa Industrial Zone
Hoa Son Town, Lap Thach District, Vinh Phuc Province, Vietnam

Order: Testing and classification of selected properties according to
EN 14041:2004+AC:2005+AC:2006 (CE-labelling)

Test report: 2708003/326

Test results: The above mentioned LVT floorings can be classified regarding to the tested properties according to EN 14041:2004+AC:2005+AC:2006 (CE-labelling) as follows:

Properties	Results	Declaration according to EN 14041:2004+AC:2005+AC:2006
Reaction to fire performance according to EN ISO 9239-1:2010-06 and EN ISO 11925-2:2020-03, Classification according to EN 13501-1:2018-12 - Critical heat flux - Smoke production - Extent of flame \leq 150 mm	10,63 kW/m ² 140,2 % x min fulfilled	Reaction to fire class B _{fl} -s1*
Sliding behavior according to EN 13893:2002-11 of surface structure "BP"	$\mu = 0,38$	DS

* Valid on subfloors made of class A1 or A2-s1, d0 material according to EN 13238:2010-02, using adhesives or not.

Dresden, 14/02/2025

P.P. R. B. W. S. T.

Head of laboratory



J. P. K.

Engineer in charge